
UC Santa Barbara
UC Santa Barbara Previously Published Works

Title
Comparative analysis of energy intensity and carbon emissions in wastewater treatment 
in USA, Germany, China and South Africa

Permalink
https://escholarship.org/uc/item/3zr273fm

Authors
Wang, Hongtao
Yang, Yi
Keller, Arturo A
et al.

Publication Date
2016-12-01

DOI
10.1016/j.apenergy.2016.07.061
 
Peer reviewed

eScholarship.org Powered by the California Digital Library
University of California

https://escholarship.org/uc/item/3zr273fm
https://escholarship.org/uc/item/3zr273fm#author
https://escholarship.org
http://www.cdlib.org/


Applied Energy xxx (2016) xxx–xxx
Contents lists available at ScienceDirect

Applied Energy
[...]
and transform the WWTPs into net energy generators [41]. In addi-
tion, there is potential for microbial fuel cells (MFC) to directly con-
vert the organic materials in the wastewater into electricity
[14,42], although MFC still needs significant advances to it make
competitive with other technologies like anaerobic biological con-
version [6,43].

In spite of the above-mentioned progress, there are still impor-
tant gaps in carbon emissions of wastewater treatment. Generally,
there is a lack of understanding of the status quo of WWTPs at the
international level in terms of their electricity consumption and
carbon emissions. Particularly, it is unclear how electricity con-
sumption and carbon emissions by WWTPs differ across countries.

In this study, we focus on electricity consumption and associ-
ated carbon emissions of WWTPs in several developing and devel-
oped countries. We seek to provide a global perspective of WWTPs
with respect to differences in technology, energy use, and carbon
intensity. The results will help us understand the gap between
the objective of carbon neutrality and the reality in different
Please cite this article in press as: Wang H et al. Comparative analysis of energy
China and South Africa. Appl Energy (2016), http://dx.doi.org/10.1016/j.apener
regions of the world. The electricity intensity (electricity consumed
in the treatment of wastewater, kW h/m3) was calculated for
WWTPs in different countries/states, different wastewater treat-
ment technologies, different treatment capacity, and different
water quality objectives. The corresponding carbon emissions for
the WWTPs were then calculated based on the electricity intensity.
We also highlight a WWTP as an example of efforts to achieve
energy self-sufficiency via energy efficiency and generation. It
shows that although electricity intensity is important in terms of
emissions, low electricity intensity doesn’t necessarily mean low
carbon emissions. A better understanding of the energy consump-
tion and GHG emissions of WWTPs should contribute to the tech-
nology innovation, energy use efficiency improvement, and
mitigation of climate change.
2. Materials and methods

2.1. Wastewater treatment capacity and energy consumption

We calculated the electricity intensity and GHG emissions of
WWTPs from two different perspectives. First, we conducted on-
site investigations and surveys in fourteen WWTPs in China during
July to August, 2014. We investigated the influent and effluent
water quality, wastewater treated capacity and actual flowrate
treated, treatment technologies, and electricity consumption of
the WWTPs. Then we collected data about electricity consumption
of typical WWTPs in the USA, Germany, and South Africa from lit-
erature. We used these data to calculate the electricity consump-
tion intensity and GHG emissions of some typical WWTPs in the
four countries.

To determine whether the estimates of average electricity con-
sumption per m3 of treated wastewater were reasonable, we also
calculated it from a ‘‘top-down” perspective. We collected data
on the total annual discharged wastewater volume of each of the
four countries from the AQUASTAT database [44] developed by
the Food and Agriculture Organization of the United Nations. This
database focuses on annual volumes of water and wastewater at
national levels [44]. Then we collected data about the annual
national electricity consumption for WWTPs in each of these four
countries from the International Energy Statistics (EIA) database
[45]. Dividing the national electricity consumption by total dis-
charged wastewater volume, we then calculated the energy inten-
sity and GHG emissions.

2.2. Electricity intensity calculation

Unit electricity intensity was calculated by dividing the total
electricity consumption (kW h) with treatment capacity (m3). This
intensity (kW h/m3) was multiplied by emission factors (kg CO2e/
kW h) to calculate the GHG emissions (kg CO2e/m3) of these
WWTPs. It should be noted that only emissions from electricity
generation were counted in this study. In addition, in consideration
of the different pollutants in the influent and effluent of the
WWTPs, we also calculated the energy consumption per unit pol-
lutant (such as kW h/kg COD and kW h/kg NH3AN) by dividing
the electricity consumption of WWTPs (kW h) by removed pollu-
tants (kg COD or kg NH3AN).

2.3. Estimation of carbon emission factors for electricity

We estimated the life-cycle GHG emissions [46] associated with
electricity generation in different countries. Carbon emissions of
WWTPs were then calculated based on multiplying electricity
intensity with emission factors (kg CO2e/kW h) for different
intensity and carbon emissions in wastewater treatment in USA, Germany,
gy.2016.07.061

http://dx.doi.org/10.1016/j.apenergy.2016.07.061


Table 1
GHG emission factors for electricity compiled from different sources (kg CO2e/kW h).

Ref [1] Ref [1] Ref [1] Ref [2] Ref [3] Average
China 1.15 1.17 1.49 1.01 1.04 1.17

Ref [1] Ref [1] Ref [1] Ref [3] Ref [4] Average
USA 0.76 0.77 0.84 0.66 0.59 0.72

Ref [1] Ref [1] Ref [1] Ref [3] Average
Germany 0.65 0.66 0.72 0.71 0.68

Ref [3] Ref [5] Ref [5] Ref [5] Ref [5] Ref [6] Average
South Africa 1.18 0.91 0.93 0.99 0.94-1.04 0.96 0.99

Note: References (Ref): 1 - [49]; 2 - [50]; 3 - [51]; 4 - [47]; 5 - [52]; 6 - [53].

H. Wang et al. / Applied Energy xxx (2016) xxx–xxx 3
countries (provided in Table 1) or states in the United States of
America (USA) (provided in Table S1). Our estimates of each coun-
try’s carbon emission factors were mainly derived from life-cycle
models and literature (Table 1), and the factors account for both
direct and indirect greenhouse gas emissions generated by
1 kW h electricity delivered to wastewater plants in different coun-
tries. Direct emissions result from burning of fossil fuels at power
plants and indirect emissions result from production and trans-
portation of the fuels.
3. Results

3.1. Comparative GHG emission factors for electricity

Table 1 summarizes the emission factors for electricity deliv-
ered to WWTPs in four different countries from different refer-
ences. As there are variations among the references, we report
their average value. The variations are due in large part to differ-
ences in assumptions, data year, and system boundaries. Some
studies, for example, only included direct emissions (EPA 2014)
from power plants while others also included indirect emissions
(CLCD 2014), although indirect emissions are generally small com-
pared with the direct. China has the highest emission factors, fol-
lowed by South Africa, both of which were well above the USA
and German averages. In fact, even the range of emissions for
USA and Germany were below the lower bound of the ranges for
China and South Africa, reflecting to a large extent the current fuel
choices of each country. In the US, fuel mix differs greatly in differ-
ent states, resulting in a wide variation in electric GHG intensity
from 0.12 kg CO2e/kW h in Idaho to 1.15 kg CO2e/kW h in Wash-
ington, DC (see Table S1 for other states). We used these state-
specific emission factors, derived from the eGRID database [47],
to calculate the corresponding GHG emissions WWTPs in different
states. For other countries, we used national average emission fac-
tors as they are in general less heterogeneous than the U.S. For
example, China relies heavily on coal for electricity generation [48].

3.2. Typical GHG emissions associated with wastewater treatment in
USA

We considered 15 WWTPs in the USA for which comparative
data was available [16]. They are located in Wisconsin, California,
New York, Pennsylvania, Kansas, Georgia, Iowa, Colorado and Dela-
ware. Their capacity ranges from 1.5 � 104 m3/d to 1.0 � 106 m3/d.
In general, they represent the typical treatment process in the USA,
except the Sheboygan, WI plant which is a special example.
Detailed information about these WWTPs can be found in the Sup-
porting Information (Table S2). The resulting carbon emission
intensities of these plants are presented in Table 2. Excluding the
Sheboygan plant, the Owls Head WWTP operated by the New York
City Department of Environmental Protection has the lowest elec-
tricity intensity (0.287 kW h/m3) and a capacity of 45 � 104 m3/d.
Please cite this article in press as: Wang H et al. Comparative analysis of energy
China and South Africa. Appl Energy (2016), http://dx.doi.org/10.1016/j.apener
The Douglas L. Smith Middle Basin WWTP in Kansas, possesses
the highest electricity intensity (1.12 kW h/m3). The average elec-
tricity input for the 15 plants is 0.55 kW h/m3. The technologies
and processes used in the NYCDEP Owls Head WWTP and the Dou-
glas L. Smith Middle Basin WWTP are shown in Figs. S1 and S2. It is
clear that both WWTPs adopt primary settling + biological treat-
ment + secondary settling + disinfection for wastewater treatment
and anaerobic digestion for sludge disposal. However, chlorine is
used for disinfection in the NYCDEP Owls Head WWTP, while
JCW Douglas L. Smith Middle Basin WWTP uses UV (Ultraviolet)
for the disinfection of the effluent. UV disinfection requires elec-
tricity consumption, while chlorine disinfection needs chemicals
which have embodied energy. Table 2 shows that the treatment
goals (effluent discharge permit limitations, such as nitrogen,
phosphorus, BOD or TSS removal) in different WWTPs varied,
which also contributed to the differences in energy consumption
and GHG emissions.

The Sheboygan Regional Wastewater Treatment Facility
(WWTF) in Wisconsin is one of the few WWTPs in the world that
can currently achieve nearly 100% energy self-sufficiency [54]. It
serves 68,000 people, with an average capacity of 37,854 m3/d
(10 million gallons per day) and a peak design capacity of
221,824 m3/d (58.6 million gallons per day). Based on an interview
with the plant’s superintendent, the average annual electrical
energy self-sufficiency is 80%. The treatment technology of the
Sheboygan facility is shown in Fig. S3.

The treated effluent from the Sheboygan WWTP is discharged
into Lake Michigan, while the excess sludge is treated by an anaer-
obic digestion which produces biogas. The heated primary anaero-
bic digesters convert the sludge to methane gas (65%), carbon
dioxide gas (30%), and hydrogen sulfide gas (5%). Then the methane
gas is used as a fuel to produce 2300 MW of electricity annually, to
heat the digesters as well as to fuel an internal combustion engine
that provides power to the influent lift pump. The digested sludge
is dewatered and can be used as fertilizer. The high value
(0.43 kW h/m3) presented in Table 3 reflects the electricity needed
(i.e. without harvesting energy via the biogas) for the entire plant.
The low value reflects their best operating condition when they are
100% self-sufficient. The reported typical self-sufficiency of elec-
tricity (80%) was considered the average value. This plant would
thus be within the typical USA range, but achieves 80–100% self-
sufficiency, with no carbon emissions from their electricity input
due to their energy harvesting processes.

The most common wastewater treatment technologies in USA
include (1) basic aerobic secondary treatment; (2) nitrification;
(3) biological nitrogen removal; (4) enhanced nitrogen removal
and (5) membrane bioreactors [16]. The typical target effluent val-
ues for these technologies differ (Table 3). We calculated the GHG
emissions using the typical USA electricity intensity. The reported
best practice for each treatment technology is generally 30–50%
more energy efficient than the typical practice, indicating a large
potential for improvement as WWTP upgrades permeate the
industry.

3.3. GHG emission in wastewater treatment in Germany

Based on two studies, the typical electricity intensity of WWTPs
in Germany is 0.40–0.43 kW h/m3 [31,55] without considering
their use of biogas for part of their energy requirements (Table 4).
Considering the GHG emission factors for German electricity, this
translates to GHG emissions of 0.26–0.31 kg CO2e/m3. However,
German WWTPs cover an average of �25% of their energy demand
by using biogas produced in their facilities [31]. Therefore, we also
calculated the GHG emissions considering a 25% energy reduction
in electricity consumption (Table 4). The GHG emissions in Table 4
were calculated by multiplying electricity intensity with emission
intensity and carbon emissions in wastewater treatment in USA, Germany,
gy.2016.07.061

http://dx.doi.org/10.1016/j.apenergy.2016.07.061


Table 2
Typical electricity intensity and GHG emission of WWTPs in USA.a

WWTPs Electricity intensity
(kW h/m3)

Emission factor
(kg CO2e/kW h)

GHG emissions intensity
(kg CO2e/m3)b

Effluent discharge permit
limitations

Average treatment
capacity (m3/d)

Sheboygan WWTP, WI 0.0 (low) 0.81 0.00 BOD: 30 mg/L
0.086 (median) 0.81 0.70 TSS: 30 mg/L 37,854

Phosphorus: 1 mg/L
0.43 (high) 0.81 0.35 NH3AN: 23 mg/L

Los Angeles County JWPCP, CA 0.375 0.31 0.12 BOD: 30 mg/L 1,059,915
TSS: 30 mg/L
Removal of BOD & TSS: P85%

Thousand Oaks Hill Canyon
WWTF, CA

0.555 0.31 0.17 BOD: 30 mg/L 32,176

TSS: 30 mg/L

Gloversville-Johnstown joint
WWTF, NY

0.703 0.36 0.25 BOD5: 30 mg/L 113,562

TSS: 30 mg/L (NY SPDES permit)

PWD Northeast WCPC, PA
(forecast)

0.268 0.63 0.17 BOD: 30 mg/L 620,808

TSS: 30 mg/L
Removal of BOD & TSS: P85%
(NPDES permit)

JCW Douglas Smith middle basin
WWTP, KS

1.119 0.86 0.96 BOD: 30 mg/L 43,532

TSS: 30 mg/L
Removal of BOD & TSS: P85%
(NPDES permit)

Ithaca wastewater treatment
plant, NY

0.472 0.36 0.17 BOD: 30 mg/L 24,605

Phosphorus: 1 mg/L
TSS: 30 mg/L
Removal of BOD &TSS: P85%

South Columbus water resource
facility, GA

0.422 0.68 0.29 BOD: 30 mg/L 264,978

TSS: 30 mg/L

Encina Water WPCF, CA 0.516 0.31 0.16 BOD: 30 mg/L 83,279
TSS: 30 mg/L
Removal of BOD & TSS: P85%
(NPDES permit)

Des Moines WRF, IA 0.495 0.85 0.42 BOD: 25 mg/L 238,480
TSS: 25 mg/L

Denver Metro WWRP 0.604 0.95 0.57 BOD: 10 mg/L –
Removal of BOD: P90%

Madison nine sprints WWTF, WI 0.524 0.81 0.42 (WPDES permit)c 158,987

Kent county regional WWTF, DE 0.658 0.8 0.53 BOD: 30 mg/L 45,424
TSS: 30 mg/L
Removal of BOD & TSS: P85%
(NPDES permit)

NYCDEP Owls Head WWTP, NY 0.287 0.36 0.10 BOD: 25 mg/L 454,249
TSS: 30 mg/L
NH3AN: 26 mg/L

Derry TWP. Clearwater roads
WWTP, PA

0.887 0.63 0.56 BOD: 25 mg/L 14,763

TSS: 30 mg/L
NH3AN: 26 mg/L

Note:
a Data source: Electricity intensity data from [16]; emission factor data from [47].
b Only emissions from electricity generation are being counted.
c Wisconsin Pollutant Discharge Elimination System (WPDES).

4 H. Wang et al. / Applied Energy xxx (2016) xxx–xxx
factors (kg CO2e/kW h), which is 0.65 (low), 0.68 (average), and
0.72 (high), from Table 1. Overall, German WWTPs are slightly
more energy efficient than USA WWTPs, and even more when bio-
gas is considered. The slightly lower average GHG emission factors
for German electricity indicate that most of their WWTPs are closer
to carbon neutrality than USA WWTPs.

The Steinhof WWTP (61,643 m3/d) provides a good example of
the state of wastewater treatment in Germany. The overall total
Please cite this article in press as: Wang H et al. Comparative analysis of energy
China and South Africa. Appl Energy (2016), http://dx.doi.org/10.1016/j.apener
electricity demand of the WWTP amounted to 12.9 M kW h/yr in
2010 [56]. The typical influent and effluent concentrations of the
Steinhof WWTP are listed in Table S3. Its process flow diagram is
shown in Fig. S4. We calculated the energy consumption of each
process and its corresponding GHG emissions (Table 5). Similar
to Table 4, the GHG emissions in Table 5 were calculated by mul-
tiplying electricity intensity (cited or calculated from Remy 2012)
with emission factors (kg CO2e/kW h), which is 0.65 (low), 0.68
intensity and carbon emissions in wastewater treatment in USA, Germany,
gy.2016.07.061

http://dx.doi.org/10.1016/j.apenergy.2016.07.061


Table 3
Typical electricity intensity and GHG emission of different wastewater treatment processes in USA.